YANMAR PARTS CATALOG

0CD10-M37303EN

Last update Nov., 2014




The following models are described in the parts catalog.

Manufacturer’s Product equipped
Model name with the Model Note
HOKUETSU
SCREW
INDUSTRIAL
Co.,Ltd. COMPRESSOR

OEM




N—=YhAOTDRA
1. ZO/N—YhROJIBHINTWSEGIE. T L HIZEEEHFEDRTIESHY FHA,
2. BMEERIE. FELELATIIELBHYET,
3. /I8S—=yHhHOT) R K

0CF10-J21601 29 FOMESTR> T (T—ar )

(A)=4JH-DT (D) =4JH-DTZA
( 2 (B) =4JH- DT (E) =4JH-DTZY
(C) =4JH- DTZP (F)=
No. [/’\ )2 HBaES ETTE ®) HE

1) =X bRt —44F, 4H-DT, 40H-DTZ & %
4 EO00155F TIFHFAEX AR &ELET,

I R
© O (| F
1 1 729595-51390 FO&K v7° ASY(7 -10U% T 1 1 1 1
1-1 11 729595-51391 FO& ¥7° ASY (7" -avv% 11 N 1
(A=E00185) (B=E00200) 4+
3 2 26022-060162 33y (N 46X16 9 9 9 9 9
3-1@) 2 26022-060162 A 34y (11 #6X16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040  #LYA7H T 1 1 1 1
5 2 122710-51050 A" 794" (HR30203J) 2 2 2 2 2
6 2 129470-51060 A" 7Yv)" 41 T 111
&E

@ R LNo. (REF. No.)
YR FEDOREN.E A SR FREOKEN—HLAWVMEENHY ET,

) 1 5 R FRE )X FEO®RHN.
i 1C-3 T R— (ZER)

EEES N R K OISEEHBRDA SR FZEBLTVSBEAHY FT,

@ LARJL(LEV.)
w»
CRERELTWAHEFEILARNILERL, BFOBEZRERLET, (1 [FHEHRTT)
2 . T IZEENSFEHETT .
3+ (E, 2 [CEFENDFHAE (1 M ENIEREHR TT,
G ERFMREDA SR ME—HBEALTHYETA, YR MIFRHELTBY FHA,

@ EfER 7
HMALTEMNTONIEE. ZTOBRICH LT FROERMEREARTINET,
e Hifats n B
N B 5% | FERE BB U THEREEY . TOMITEL,
Q BE—X5# | FERE. IBEEICH L TEREEL. TOHEEY.
R B85 % |- BSmRoRAcLTEREEY,
S B % | % - IBRRORAICH L THEREEL,
W B & o505,
z BELE SN -ERE:
F BETIE, EREL, BLEERSt Y NoTEREEY,
K [EFRMESDHDEEE
@ =S
HEALTEINHICE, BRSNIALBAOEESHEN (A) ~ (F)WBICRRTENET,
HRiLE mmNo. BERiLS P &No.
C 25y FNa>rTLyH—N. F A HENo. (2 H47E )
D RS A TN M A HENo.
E TN

FNRBORICABFEAZEHLTVDSFELHYET, () %1990.02

E2) RIESHANIXXXXX] - 12277211, MAREEDTFERIE, RESHAEETELN>=8AHTT,

7*3) (A=E00185) [F. AMRDE R F4H—DT) DMREEEHESHIEL. ECT 2 U No) A
00185BH LU THH EERLET,

GEE(JT—IR)EHD
R--fHIcHFRIE, EFED) &R/ TLTHYET,
45X FFRICEREDFTE LF—TE4RE L TLULHRITHT a4 L b ([EE) 2RRLTULET,




Fig. No.

ENGINE

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

Fig. Name

. CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING

. LUB. OIL SUMP

. OIL SEAL HOUSING

. CYLINDER HEAD

. BONNET

. SUCTION & EXHAUST MANIFOLD

. CAMSHAFT

CRANKSHAFT & FLYWHEEL
PISTON & CONNECTING ROD
LUB. OIL SYSTEM

COOLING WATER PUMP
THERMOSTAT

COOLING WATER PIPES
COOLING WATER PIPE(BY-PASS)
FUEL INJECTION PUMP

FUEL INJECTION VALVE
FUEL STRAINER

FUEL INJECTION PIPES
FUEL PIPES

FUEL RETURN PIPES
GOVERNOR

ENGINE STOP DEVICE

Contents

Fig. No.
25.
26.
27.
28.

29.

Fig. Name
STARTING MOTOR(COMPONENT PARTS
GENERATOR(COMPONENT PARTS)
ELECTRIC PARTS
GASKET SET(OPTIONAL)

SPECIAL TOOL(OPTIONAL)

0CD10-M37303



0CD10-M37303 ENGINE 0CD10-M37303 Fig.1

Fig.1. CYLINDER BLOCK (=oAL R o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
o 029105-01100 1 1 129150-01200 BOLT, HEAD 14
rie 1 GUREER 8b0n i 21 LOSTOER GASCETHEAD 1
: 018100-25101 3 1 729157-01560  BLOCK ASSY, CYLINDER 1
bresar-2el0n 4 2 17105101921  PLUG, NPTF1 1
5 2 124160-01910 PLUG, PT1/4 3
6 2 23871-010000 PLUG, RO1 1
7 2 27231-500000 PLUG 50 1
8 2 27241-120000 PLUG, 12 2
9 2 27241-300000 PLUG 30 6
10 2 129150-02020 BOLT, METAL CAP 8
11 2 129150-02800 BEARING, MAIN 4
12 2 129150-02930 BEARING, THRUST 2
13 2 129795-02411 BUSH, CAMSHAFT 1
14 1 129150-02450 BEARING, THRUST 1 z
(A=EXXX)
15 1 26106-080162 BOLT, M8X 16 PLATED 2
16 1  129150-02870 BEARING, 0.25 US 4
17 1 129150-02940 BEARING, THRUST 0.25 2
18 1 129403-34800 DIPSTICK, OIL 1
19 1 121520-34810 GUIDE, DIPSTICK 1
20 1 129100-25061 SHAFT, IDLE 1
21 1  129150-25101 GEAR ASSY, IDLE 1
23 1 26106-080452 BOLT, M8X 45 PLATED 2
l »Ul\‘lDERSlZED PART
—1045} @»w %é jj
!
St 10—
2l
Remarks
(1) UNDER-SIZE(U.S=0.25)PART.
(2) OVER-SIZE(O.S=0.25)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.2

Fig.2. GEAR HOUSING (=oAL R o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
FArh— 2 . , 1 1 719810-01500 CASE ASSY, GEAR 1 w
Fig. & GEAR HOUSING D36100-01810 (h="1501.10)
2 2 129795-01800 SEAL, OIL 1
3 1 121450-01560 STUD, M8X22 3
4 1 124160-01751 COVER, FILLER 1
5 1 129400-01520 FLANGE, GEAR CASE 1
6 1 124240-01871 COVER 1
7 1 124240-01882 GASKET 1
7-1 1 124240-01883 GASKET 1 N
(A=E23655)
7-2 1 124240-01883 GASKET 1
8 1 129795-01950 PIPE, KNOCK L=18 2
9 1 121850-51960 O-RING 1
10 1  24311-000160 O-RING, 1AP16.0 2
11 1 24311-000320 O-RING, 1AP32.0 1
12 1 26106-080122 BOLT, M8X 12 PLATED 4
13 1 26106-080162 BOLT, M8X 16 PLATED 1
14 1 26106-080162 BOLT, M8X 16 PLATED 3
15 1 26106-080452 BOLT, M8X 45 PLATED 6
16 1 26106-080552 BOLT, M8X 55 PLATED 3
17 1 26106-080852 BOLT, M8X 85 PLATED 4
18 1 26366-080002 NUT, M8 3
19 1 43400-500410 SEAL WASHER 8 4
20 1  43400-500410 SEAL WASHER 8 1
21 1 26106-080202 BOLT, M8X 20 PLATED 2
22 1 121023-01550 COVER 1
23 1 24311-000260 O-RING, 1AP26.0 1
23-1 1 24341-000240 O-RING, 1AS24.0 1 N
(A=E13228)
24 1 26106-060122 BOLT, M6X 12 PLATED 2
25 1 129150-03100 RETAINER, PIPE 1 W
(A=EXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.3

Fig.3. FLYWHEEL HOUSING (T Ren o
€)= (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

129100-01580 PIN, M8X16
129110-01600 HOUSING, FLYWHEEL

119620-01750 CAP

) PRk A P
Fig. FLYWHEEL HOUSING 02¢110-01310

26206-100252 BOLT, M10X 25 PLATED
26206-100302 BOLT, M10X 30 PLATED

aObhwNER
N =
MOk RN

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.4

Fig.4. LUB. OIL SUMP (y=3TNBALRHKCH o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
g of sl 9100-01410 1 1 771341-01540 SUMP ASSY, OIL 1
F'ig.4 LLUB. OIL SUMP D28115-83100 1-1 1 129100-01770 SUMP ASSY, OIL 1 N
(A=E27683)
2 2 171301-01640 PLUG, 22 1
3 2 129100-01790 RETAINER 2
4 2 24341-000240 O-RING, 1AS24.0 1
5 1 129100-01730 SPACER, OIL SUMP 1
6 1 26106-080162 BOLT, M8X 16 PLATED 4
7 1 26106-080252 BOLT, M8X 25 PLATED 2
8 1 26106-080452 BOLT, M8X 45 PLATED 16
9 1 26106-080502 BOLT, M8X 50 PLATED 4
10 1  43400-500550 SEAL WASHER 1
1
Remarks Yes No Yes No
(1) REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.5. OIL SEAL HOUSING

Fig.

FANL—NF—2X

ClL. SEAL HOUSING

REFER 10 F10.

02¢100-01510

0CD10-M37303 Fig.5

(A)=3TN84L-RHKCH (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 129100-01640  CASE ASSY, OIL SEAL 1 W
(A=E27683)
2 2 129795-01780  SEAL, OIL 1
3 1 129150-01660  GASKET 1 z
(A=EXXX)
4 1 129100-01580 PIN, M8X16 2
5 1 26106-080302 BOLT, M8X 30 PLATED 6
6 1 26106-080352 BOLT, M8X 35 PLATED 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.6

Fig.6. CYLINDER HEAD (A)=3TNB4L-RHKCH (D)=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

DR i 1 1 771364-11700 HEAD ASSY, CYLINDER 1
Fie. O EYLINDER HEAD baiaba-aate 3 2 120130-11860  GUIDE, VALVE 3
4 2 129150-11810 GUIDE, VALVE 3
5 2 121850-11860 PLUG, PT1/4 2
6 2 23871-030000 PLUG, RO3 3
7 2 26216-060202 STUD, M6X 20 6
8 2 27241-220000 PLUG, 22 3
9 2 27241-400000 PLUG, 40 2
10 2 129100-11100 VALVE, INTAKE 3
11 2 129100-11130 VALVE, EXHAUST 3
12 2 129795-11120 SPRING, VALVE 6
13 2 129795-11180 RETAINER, SPRING 6
14 2 103338-11190 COTTER 6
14-1 2 27310-080001 COTTER, 8 6 R
(A=EXXXXX)
15 2 124460-11340 SEAL, VALVE STEM 3
16 2 129150-11370 CAP, VALVE 6
17 2  22351-060012 PIN, SPRING 6.0X12 2
18 2 26366-060002 NUT, M6 6
19 2 121400-11340 SEAL, VALVE STEM 3
20 2 129470-11080 SEAT, INTAKE VALVE 3
21 2 129470-11090 SEAT, EXHAUST VALVE 3
22 1  129155-11241 SHAFT ASSY, ROCKER 1
23 2 129155-11260 SUPPORT, ROCKER ARM 2
24 2 129155-11270 SUPPORT, ROCKER ARM 2
25 2 129150-11280 SPRING 3
26 2 129150-11290 SHAFT, ROCKER ARM 1
28 2 729150-11651 ARM ASSY, ROCKER 6
28-1 2 729402-11650 ARM ASSY, ROCKER 6 N
(A=EXXX)
29 3 129150-11230 SCREW, VALVE ADJUST 6
30 3 129150-11750 NUT, M8 6
31 2 26226-080182 STUD, M8X 18 3
32 1  119625-11870 PROTECTOR, NOZZLE 3
33 1  119625-11880 SEAT, NOZZLE 3
34 1  119625-11900 RETAINER, NOZZLE 3
35 1 26106-080252 BOLT, M8X 25 PLATED 2
36 1 26106-080502 BOLT, M8X 50 PLATED 6
37 1 124736-07900 LIFTER 2
38 1 26106-080142 BOLT, M8X 14 PLATED 4
Remarks Yes No Yes No
(1) REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.7

Flg 7. BONNET Egz3TN84L-RHKCH gz
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
ooy 1 1 129100-11350 BONNET ASSY, HEAD 1 w
Fig. BONNET g%g%g:gi%;g 3 (A;EXX)£)21420-01760 O-RING 1
4 2 129150-11310 GASKET, BONNET 1
5 2 129150-03010 COVER ASSY 1
6 3 129150-03080 PLATE, BAFFLE 1
7 2 129150-03070 BAFFLE, BREATHER 1
8 2 24341-000500 O-RING, 1AS50.0 1
9 2 26106-080162 BOLT, M8X 16 PLATED 2
10 1 124160-11360 KNOB 3
11 1  24311-000120 O-RING, 1AP12.0 3
12 1 129150-03100 RETAINER, PIPE 1 V4
(A=EXXX)
13 1  129410-03100 PIPE , BREATHER 1
14 1 129410-03990 CLAMP 22 2
15 1 124160-01751 COVER, FILLER 1
16 1  24311-000320 O-RING, 1AP32.0 1

REFER 10 FIC.6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.8. SUCTION & EXHAUST MANIFOLD

. Fa N XTI R—IF g;g -112200
Fig. SUCTION & EXHAUST MANIFOLD D29100-71501
-33100

REFER TOFIC &

0CD10-M37303 Fig.8

(A)=3TN84L-RHKCH (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 129115-12100 MANIFOLD, AIR INTAKE 1
3 2 104407-44480 JOINT 1
4 1 129150-12110 GASKET, MANIFOLD 1
4-1 1 129150-12111 GASKET, MANIFOLD 1 N
(A=E27683)
5 1 26106-080252 BOLT, M8X 25 PLATED 4
6 1 129100-13110 MANIFOLD, EXHAUST 1
7 1 129150-13110 GASKET 1
8 1 194990-22050 NUT, M8 2
9 1 26106-080802 BOLT, M8X 80 PLATED 4
10 1 26216-080222 STUD, M8X 22 4
11 1 26216-080802 STUD, M8X 80 2
12 1 129120-77501 HEATER 1
13 1 129150-77510 GASKET 1
13-1 1 129150-77511 GASKET 1 N
(A=E27683)
14 1 26106-080352 BOLT, M8X 35 PLATED 4
15 1 124701-11910 GASKET, SILENCER 1
15-1 1 124701-11911 GASKET, SILENCER 1 N
(A=E27683)
16 1 26756-060002 NUT, LOCK M6 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.9. CAMSHAFT

. b2 N
Fig. 9 CAMSHAFT

IS

0CD10-M37303 Fig.9

(A)=3TN84L-RHKCH D)=
(B)= (E)=
(©= (F=
No. Lev. Parts No. Description Qty I R
A (B (©) () () (F)
1 1 129129-14580  CAMSHAFT ASSY 1 w
(A=EXXX)
b23129-14100 2 2 129150-14101  GEAR, CAMSHAFT 1
3 2 22512-070140  KEY, 7X 14 1
3A 2 129150-02450  BEARING, THRUST 1 W
(A=EXXX)
4 1 129150-14200  TAPPET 6
5 1 129150-14400 ROD, PUSH L=178 6

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.10. CRANKSHAFT & FLYWHEEL

Fig. 10

0500 w7 b ETITAFRAN
CRANKSHAFT & FLYWHEEL

53]
D281
0281

(A)=3TNB4L-RHKCH
(B)=
©)=

0CD10-M37303 Fig.10

)=
©®=
=

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 729150-21700 CRANKSHAFT ASSY 1
1-1 1 729102-21700 CRANKSHAFT ASSY 1 N
(A=E08517)
2 2 129150-21200 GEAR, CRANKSHAFT 1
3 2 22351-040010 PIN, SPRING 4.0X10 1 z
(A=E27683)
4 2 22512-070140  KEY, 7X 14 1
4B 2 129100-01580  PIN, M8X16 1 W
(A=E27683)
5 1 171340-21650  V-PULLEY 1
6 1 129795-21661  WASHER 1
7 1 121850-21680  BOLT 1
8 1 129100-01580  PIN, M8X16 1 z
(A=E27683)
9 1 121111-21501 BOLT, FLYWHEEL 6
10 1 129115-21590 FLYWHEEL ASSY 1
11 2 119865-21600 GEAR, RING 1
12 1 22351-040010  PIN, SPRING 4.0X10 1 W

(A=E27683)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.11. PISTON & CONNECTING ROD

Fig. 11

EAF»&AFI7F4 00y F 0281
PISTON & CONNECTING ROD 029)

A —i—tAXTEY
OVERSIZED PART

Mmag e
REPAIR PART

Foy—w4 XTIy
UNDERSIZED PARY

0
H

§-22100
0-23100

(A)=3TNB4L-RHKCH
(B)=
©)=

0CD10-M37303 Fig.11
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 129105-22090 PISTON ASSY 3
2 2 729105-22500  RING SET, PISTON 3
2-1 2 729105-22501 RING SET, PISTON 3 N
(A=E02861)
2-2 2 729105-22500  RING SET, PISTON 3 N
(A=E21129)
3 1 129150-22300  PIN, PISTON D26 L66 3
4 1  121100-22400 CIRCLIP 6
5 1 729105-22910  PISTON ASSY, 0.25 OS 3 1
6 2 729105-22950  RING SET, 0.25 0S 3 1
6-1 2 729105-22951 RING SET, 0.25 OS 3 N 1
(A=E02861)
7 1 729150-23700 ROD ASSY, CONNECTING 3
7-1 1 729402-23100 ROD ASSY, CONNECTING 3 N
(A=EXXX)
8 2 129100-23910  BEARING, PISTON PIN 3 2
9 2 121550-23200  BOLT, CONNECTING ROD 6
10 2 129150-23600  BEARING, CRANK PIN 3
11 1  129150-23610 BEARING, 0.25 US 3 3

Remarks

(1) OVER-SIZE(O.S=0.25)PART.

(2) REPAIR PART.

(3) UNDER-SIZE(U.S=0.25)PART.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.12. LUB. OIL SYSTEM

(A)=3TNB4L-RHKCH
(B)=
©)=

0CD10-M37303 Fig.12
)=
©®=
=

No. Lewv. Parts No. Description |
A (B) () O (B ¢
o trga- 1 1 129553-32000 PUMP ASSY, OIL 1
12 S5 e ;1 mein Gl vow 1
028103-35202 3 1  26450-060252  BOLT, M6X 25 4
SHHEH 4 1  129103-33031 COOLER, OIL 1
5 1 129103-33132  BOLT 1
20- O Hta e ned 6 1 24311-000200  O-RING, 1AP20.0 1
1 7 1 24311-000210  O-RING, 1AP21.0 1
; 8 1 24321-000550  O-RING, 1AG55.0 1
. \/ 9 1 129150-35040  GASKET 1
30 A &, 9-1 1 129150-35041  GASKET 1 N
(A=E27683)
10 1 129100-35300  PIPE ASSY, OIL INLET 1
10-1 1 129100-35301  PIPE ASSY, OIL INLET 1 N
(A=E22824)
1 1  26116-080352  BOLT, M8X 35 PLATED 2
11-1 1 26106-080352  BOLT, M8X 35 PLATED 2 N
(A=E22824)
12 1 129103-35101  BRACKET ASSY, FILTER 1
13 2 129100-35140  STUD 1
14 2 121850-35200  SHIM SET 1
15 2 129553-35500  VALVE ASSY, BYPASS 1 z
(A=EXXX)
16 3 129553-35520  SPRING 1 z
(A=EXXX)
17 3 129553-35530  RETAINER, SPRING 1 z
(A=EXXX)
18 3 129553-35540  SHIM 1 z
(A=EXXX)
19 3 24190-130001  BALL, STEEL 13/32 1 z
(A=EXXX)
20 2 124223-35510  RETAINER, SPRING 1
21 2 121850-35520  SPRING 1
22 2 121850-35531  VALVE, CONTROL 1
23 2 23414-180000  GASKET, 18X1.0 1
24 2 23871-020000 PLUG, R02 1
25 1 129103-35121  GASKET 1
25-1 1 129103-35122  GASKET 1 N
(A=E27683)
26 1 129150-35150  FILTER 90X80L 1
27 1 26106-080752  BOLT, M8X 75 PLATED 3
28 1  124160-39140  BOLT, PIPE JOINT M10 1
29 1 124160-39450  SWITCH, 0.5KG 1
30 1 129150-39450  PIPE ASSY, OIL 1
31 1 124550-59820  BOLT, PIPE JOINT M8 1
32 1  23414-080000  GASKET, 8X1.0 2
33 1 23414-100000 GASKET, 10X1.0 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.13. COOLING WATER PUMP

) 'l CWHr7&7 7
Fig. COOLING WATER PUMP & FAN

REFER 10 Fi0.}

0CD10-M37303 Fig.13

(A)=3TN84L-RHKCH (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
D25103-42110 1 1 129100-42001 PUMP ASSY, WATER 1
D2§100-42300 1-1 1  129100-42002 PUMP ASSY, WATER 1 N
D28315-44400 (A=E27683)
2 2 23871-030000 PLUG, RO3 1
3 1  129100-42020 GASKET, WATER PUMP 1
4 1 26106-080602 BOLT, M8X 60 PLATED 3
5 1  129103-49301 ELBOW, PT1/4 1
6 1 124732-42290  V-BELT, AX37 1
7 1  129403-42380  V-PULLEY, D=110 1
8 1 171440-44740  FAN, COOLING D350XQF 1
9 1 171353-44760  SPACER, FAN 1
10 1  26106-060352 BOLT, M6X 35 PLATED 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.14

Fig.14. THERMOSTAT (=oAL R o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
Y—EX5 oy b 1 1 129350-49530 COVER, THERMOSTAT 1
Fie. 14 TiermosTaT D28100-43210 2 1 12979549550  GASKET 1
2-1 1 129795-49551 GASKET 1 N
(A=E27683)
3 1 129100-49800 CASE ASSY, THERMOSTAT 1
4 2 124770-11770 JOINT, PIPE PT1/8 1
5 2 129100-49820 GASKET 1
6 2 129100-49830 COVER, THERMOSTAT 1
7 2 23871-030000 PLUG, R03 1
8 2 26116-060162 BOLT, M6X 16 PLATED 2
9 1 129155-49800 THERMOSTAT, 71 1
10 1 129150-49810 GASKET, THERMOSTAT 1
10-1 1 129150-49811 GASKET, THERMOSTAT 1 N
REFER T0 FIG.& (A=E27683)
11 1 129100-49840 GASKET 1
12 1 26106-080202 BOLT, M8X 20 PLATED 2
13 1 26106-080252 BOLT, M8X 25 PLATED 1
14 1 26106-080502 BOLT, M8X 50 PLATED 1
15 1 26106-080602 BOLT, M8X 60 PLATED 1

15

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.15. COOLING WATER PIPES

No. Lev. Parts No.

0CD10-M37303 Fig.15

(A)=3TNB4L-RHKCH (D)=
(B)= (E)=
©)= (F)=

Description Qty |

@ B € O E @

cwsiq 029115-49300 1 1 119620-49290  COCK ASSY, 1/4 1
Fie. 1D COOLING WATER LINE THftR o (A_Eogsggns-wzgo COCKASSY, 1/4 ! N

2 1 129122-44480  JOINT 1

3 1 129403-49031  PIPE, WATER 1

neren 10 F10) 4 1 129403-49050  PIPE, WATER 1
‘ 41 1 129258-49040  PIPE, WATER 1 N

(A=E23655)

> 5 1 23000022000  CLAMP, 22 4

G 5 6 1 120445-44530  TANK, SUB 1

7 1 120445-44540  SUPPORT 1

@——‘2 8 1 129410-44540  LABEL, SUB-TANK 1

. 9 1 124722-49160  PIPE, DRAIN 7/12X250 1

f‘f >
REFER 10 FIC 13

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.16

Fig.16. COOLING WATER PIPE(BY-PASS) (=oAL R o
€)= (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

129100-49050 PIPE, WATER
23000-016000 CLAMP, 16

- -l CWs3A4 T{s3q4s32) D29100-4
1g. -
& to-s 121450-42450  PLUG, M16

COOLING WATER PIPE (BY-PASS) D281 ‘IHD'

5
b

121250-44901 SWITCH, 110
124465-44950 GASKET, 16
124465-44950 GASKET, 16

N N
B R Rk N R

o U WNE

REFER 70 F10.14

REFER 10 FiC.13

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.17

Fig.17. FUEL INJECTION PUMP (R)=3TN84L-RHKCH ©=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

'l FOT v o piliy o 01910015700 1 1 729116-51410 PUMP ASSY, INJECTION 1

Fig. FUEL INJECTION PUNMP 128116-51410 2 2 119810-51040  CAMSHAFT 1
3 2 122710-51050 BEARING, HR30203J 2
4 2 129470-51060 RETAINER, BEARING 1
5 2 122710-51090 KEY 1
6 2 129400-51200 PLUNGER ASSY 3
7 2 129155-51140 PIN 3
8 2 174307-51170 RETAINER, SPRING A 3
9 2 129155-51180 RETAINER, SPRING 3
10 2 124950-51190 SPRING, PLUNGER 3
11 2 129155-51200 TAPPET ASSY 3
12 3 711100-51540 ROLLER ASSY 3
13 3 129155-51250 BOLT, ADJUSTING 3
14 3 174100-54120 PIN 3
15 2 129155-51270 STOPPER, TAPPET 3
16 2 129155-51280 O-RING, S6 3
17 2 128170-51300 VALVE ASSY, DELIVERY 3
18 2 129155-51320 SPRING, DELIVERY 3
19 2 129155-51340 RETAINER 3
20 2 124550-51350 GASKET, DELIVERY 3
21 2 124550-51370 O-RING 3
22 2 129155-51370 STOPPER, VALVE 3
23 2 129155-51380 STOPPER 2
24 2 129155-51390 STOPPER 2
25 2 129155-51400 DEFLECTOR 1
26 2 129155-51410 BOLT 1
27 2 129155-51420 PLUG, M16 1
28 2 129155-51450 SHIM SET, ADJUSTING 1
29 2 129155-51500 RACK, CONTROL 1
30 2 129155-51521 BUSH, RACK 1
31 2 129155-51530 SPACER 1
32 2 129155-51540 CIRCLIP 1
33 2 129155-51550 PINION, CONTROL 3
34 2 122117-51560 SCREW 3
35 2 174307-51560 PINION 3
36 2 129155-51570 PLUG, M12 1
37 2 129155-51580 O-RING 1
38 2 129155-51591 SPRING, RACK 1
39 2 129155-51600 SHIM SET, ADJUSTING 3
40 2 129155-51700 COVER 1
41 2 129155-51710 GASKET 1
42 2 129155-51750 COVER 1
43 2 129155-51760 GASKET 1
44 2 129155-51790 STOOPER, RACK 1
45 2 129156-51910 LABEL, CAUTION 1
46 2 129470-51080 SEAL, AF0741F0 1
47 2 22217-050000 WASHER, SPRING 5 4 z

(A=EXXX)

48 2 22217-050000 WASHER, SPRING 5 4 z

Remarks (A=EXXX)

(1) GOVERNOR ASSY(FIG.23)IS

INCORPORATED IN THIS FUEL 49 2 22217-060000 WASHER, SPRING 6 2
INJECTION PUMP ASSY.(REF,NO.1) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.17. FUEL INJECTION PUMP

(A)=3TNB4L-RHKCH
(B)=
©)=

0CD10-M37303  Fig.17
)=
©®=
=

FO7 »irpiie D
FUEL INJECTION PUMP

No. Lewv. Parts No. Description |
(A) € ® B ©
50 2 22351-050010  PIN, SPRING 5.0X10 2
51 2 22287-120000 WASHER, 12 1 z
(A=EXXX)
52 2 24341-000160 O-RING, 1AS16.0 1
53 2 26022-050102  SCREW, M5X10 8
53-1 2 26022-050102 SCREW, M5X10 4 K
(A=EXXX)
53-2 2 26022-050102  SCREW, M5X10 8 K
(A=EXXX)
53A 2 26022-050102  SCREW, M5X10 4 W
(A=EXXX)
53A-1 2 26022-050102  SCREW, M5X10 4 z
(A=EXXX)
54 2 26022-060162  SCREW, M6X16 4
55 2 26116-050302 BOLT, M5X 30 PLATED 2
56 2 26216-060142  STUD, M6X 14 2
56-1 2 129155-51020 STUD 2 N
(A=E04946)
57 2 26716-060002 NUT, M6 2
58 2 43400-500490 SEAL WASHER 16 1
59 2 129155-52050  GASKET 1
60 2 129100-52100  PUMP ASSY, FUEL FEED 1
61 1 129100-25900 GEAR, PUMP 1
62 1 22217-120000  WASHER, SPRING 12 1
63 1 26716-120002 NUT, M12 1

Remarks

(1) GOVERNOR ASSY(FIG.23)IS
INCORPORATED IN THIS FUEL
INJECTION PUMP ASSY.(REF,NO.1)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.18

Fig.18. FUEL INJECTION VALVE (=oAL R o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

. R 1 1 729100-53100 VALVE ASSY,INJECTION 3
Fig. .I 8 ESEjL/”:V/jEIET/'ION VALVE 020100-33100 2 2 129100-53000 VALVE ASSY,INJECTION s
3 2  114250-53080 NUT, NOZZLE D16.95 3
5 2 114250-53120 SPRING, NOZZLE 3
6 2 114250-53130 SEAT, SPRING 3
7 2 114250-53140 PLATE 3
8 2 114250-53210 PIN 6
9 2 114250-53400 SHIM SET 3
9F-1 3  114250-53460 SHIM, T=0.15 1

—7
—2

. F\
=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.19. FUEL STRAINER

Fig 1

FOZ 402
FUEL STRAINER

0CD10-M37303 Fig.19

(A)=3TN84L-RHKCH (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129100-55621 FILTER ASSY, FUEL 1
2 2 104200-55321  VALVE, TAPER 1
3 2 104200-55330  SPRING, VALVE 1
4 2 104200-55750 SCREW, M4 1
5 2 24311-240100 O-RING, 1AP10A 1
6 2 129100-55670 LEVER 1
7 2 129100-55680  CUP, STRAINER 1
8 2 129100-55690  RING, RETAINING 1
9 2 24321-000650  O-RING, 1AG65.0 1
10 2 129100-55650  ELEMENT 1
11 2 129100-55700  SPRING 1
12 2 24311-000160 O-RING, 1AP16.0 1
13 1 26106-080652 BOLT, M8X 65 PLATED 1
13-1 1 26014-080702 BOLT, M8X 70 1 N
(A=E01131)
14 1 124066-59100  CLIP, HOSE 8 1
15 1 129150-59580 CAP 1
16 1 171009-55700  SEPARATOR ASSY,WATER 1
17 2 104200-55321 VALVE, TAPER 1
18 2 104200-55330 SPRING, VALVE 1
19 2 104200-55341 HANDLE 1
20 2 124064-55510 COVER 1
21 2 102103-55520  O-RING 1
22 2 110250-55610 RING, RETAINING 1
23 2 121257-55720  SPRING 1
24 2 121257-55731 FLOAT 1
25 2 101720-55750  PLUG, 6 2
26 2 104200-55750  SCREW, M4 1
27 2 171081-55910 SCREEN 1
28 2 23418-060000  GASKET, 6X1.0 2
29 2 24311-240100 O-RING, 1AP10A 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.20. FUEL INJECTION PIPES

Fig‘2

FOo o vN1 7

FUEL INJECTION LINE

D28115-32100

REFER 10 FIG &

REFER 10 FiG.17

(A)=3TNB4L-RHKCH
(B)=
©)=

0CD10-M37303 Fig.20

)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 129150-59120  RETAINER, PIPE 1
2 2 129150-59130  BOLT, M4X12 2
3 1 129100-59810  PIPE ASSY, INJECTION 1
3-1 1 129115-59810 PIPE ASSY, INJECTION 1 N
(A=E03513)
4 1 129100-59820 PIPE ASSY, INJECTION 1
4-1 1 129155-59820  PIPE ASSY, INJECTION 1 N
(A=E03513)
4-2 1 129115-59820 PIPE ASSY, INJECTION 1 N
(A=EXXX)
5 1 129100-59830  PIPE ASSY, INJECTION 1
5-1 1 129155-59830  PIPE ASSY, INJECTION 1 N
(A=E03513)
5-2 1 129115-59830 PIPE ASSY, INJECTION 1 N

(A=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.21. FUEL PIPES

$200
3100

Fig. 2 1 i,:glElj EI.NE

oo
oo
P

8

-é
Fo

22
FUEL 1anK

REFER 10 FIG.17

FO3 2
FUEL TaNK

0CD10-M37303 Fig.21

(A)=3TN84L-RHKCH (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 103854-39140 BOLT, PIPE JOINT 1
2 1 129150-59020 JOINT, PIPE 1
2-1 1 101304-59020 JOINT, PIPE 12 1 N
(A=EXXX)
3 1  124766-59050 CLIP, HOSE 12 2
4 1 104200-59170 GASKET, 12 2
5 1  129555-59510 PIPE, D13/7.5X180 1
5-1 1 129115-59510 PIPE, FUEL 1 N
(A=E11861)
6 1 129255-59580 PIPE, FUEL 1
6-1 1 105025-59750 PIPE, FUEL 1 N
(A=E33792)
7 1  124766-59050 CLIP, HOSE 12 2
7-1 1 23000-013000 CLAMP, 13 2 N
(A=EXXX)
7-2 1  124766-59050 CLIP, HOSE 12 2 R
(A=*1991.)
7-3 1  124766-59050 CLIP, HOSE 12 2
8 1  124766-59050 CLIP, HOSE 12 7
9 1 124732-59091 PIPE, FUEL 1
9-1 1 121920-59580 PIPE, FUEL 1 N
(A=E29683)
10 1 121256-59090 PIPE, FUEL 1
11 1 124756-59530 PIPE, FUEL D12X280 1
12 1 119840-59601 BEND 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.22

Fig.22. FUEL RETURN PIPES (sheaLRHCH o

(B)= (E)=
(©)= (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

1 1  124766-59050  CLIP, HOSE 12 2
- 22 FOE Fisiq 2 1 124066-59100  CLIP, HOSE 8 7
g FUEL RETURN LINE 028106-55302 3 1 121250-59550  PIPE, FUEL D8X120 2
4 1  119840-59560  PIPE, FUEL RETURN 1
5 1 11984059570  JOINT 1
6 1 129150-59580 CAP 1
7 1 129255-59580  PIPE, FUEL 1
71 1 105025-59750  PIPE, FUEL 1 N
(A=E33792)
8 1  129100-59951  VALVE ASSY, CHECK 1
&1 9 1 23414120000  GASKET, 12X1.0 2

2
REFER 10 FIG1 @ %

AEFER 10 FIG.Y7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.23

Fig.23. GOVERNOR (R=sTNBAL RHKCH o
(©)= (F)=
No. Lev. Parts No. Description Qty |
st A (B (©) O (B @
73 I 1A 1 12915551280  O-RING, S6 2
F‘Ev23 GOVERNOR 028115-33100 2 1 119843-61010  CASE, GOVERNOR 1
s 32 44 2-1 1 119843-61011  CASE, GOVERNOR 1 F
(A=E08517)
3 1 129155-61050 GASKET 1
- 4 1 129155-61060 COVER, GOVERNOR CASE 1
5 1 129155-61070  GASKET 1
6 1 129155-61090  BOLT 1 z
(A=E08517)
7 1 129155-61120  LINK, L=30 MARK 0 1
7A 1 129155-61140  LINK, L=30.5 MARK 05 1 w
(A=FROM 1ST)
8 1 129155-61130  LINK, L=31 MARK 1 1
9 1 129155-61140  LINK, L=30.5 MARK 05 1 z
34 52 51 52 19 (A:EXXX)
10 1 129155-61150  LINK, L=33 1 z
e | (A=EXXX)
% 1 1 129155-61160  LINK, L=34 MARK4 1 z
(A=EXXX)
12 1 129155-61170  LINK, L=28 MARK 8 1 z
(A=EXXX)
13 1 129155-61180  LINK, L=29 MARK 9 1 z
(A=EXXX)
14 1 129155-61201  WEIGHT ASSY,GOVERNOR 1
15 1 129155-61341  SLEEVE 1
\ 7 16 1 129100-61400  SHAFT ASSY 1
® %@—55 17 1 129155-61430  SPACER 1
pet bl &2 18 1 129100-61440 LEVER, CONTROL 1
j" % | «f(@ [t 19 1 12915561450  BOLT, LIMITER 1
2 24 2 27 58 2 é?'@ , 20 1 129155-61460  BOLT, IDLE 1
7 Bal 21 1 129155-61470  BOLT, CONTROL 1
CQ@ 22 1 129155-61490  SHAFT 1
reren vo iy @]? 23 1 129116-61500  LEVER ASSY, GOVERNOR 1
(7 24 2 174307-51700  SHIM SET 2
25 2 119843-61540  SPRING, SET 1
26 2 129155-61540  SHIFTER 1
27 2 22272-000040 RING, E- 4 1
28 2 26022-060122  SCREW, M6X12 1
29 1 129500-61650  SPRING, FUEL CONTROL 1
30 1 129500-61700  SPRING, GOVERNOR 1
31 1 129116-61800  LEVER ASSY, STOP 1
31-1 1 129116-61801  LEVER ASSY, STOP 1 S
(A=E02359)
31-2 1 129116-61802  LEVERASSY, STOP 1 N
(A=E03858)
31-3 1 129116-61803 LEVER, STOP 1 F
FfLeTl\?;kESRCHANGEABLE BY SIMULTANEOUS (A=E08517)
( )REPLACEMET WITH REF.NO.2-1, 32 1 129155-61810 PIN 1
NO.31-3 & NO.46-1. 33 1 129155-61830  O-RING, S10 1
(2) SELECTIVE PARTS : CERTAIN THE 34 1  129100-61930  NUT, CAP 1
CLASSIFICATION MARK, THEN PLACE 34-1 1  26687-120002 NUT, CAP M12 1 N

YOUR ORDER.(ILLUSTRATION)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.23. GOVERNOR

129118-51410

H 3T 028428-55400
Fig723 GOVERNOR 028115-23100
56 32 44

oLD

34 52 5152 19

PR E TR 8
ENDOSSED Mank

4 ’ aﬁ &0

0CD10-M37303 Fig.23

(A)=3TN84L-RHKCH (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
(A=E08517)
35 1  129155-61950 BOLT 1
36 1  124550-66370 NUT, M6 1
37 1 22117-040000 WASHER, 4 1
38 1 22190-100000 WASHER, SEAL 10 1
38-1 1  43400-500430 SEAL WASHER 10 1 N
(A=EXXX)
39 1 22217-050000 WASHER, SPRING 5 1 Z
(A=E08517)
40 1 22272-000060 RING, E- 6 2
41 1 22287-120000 WASHER, 12 1
42 1 22351-030016 PIN, SPRING 3.0X16 1 V4
(A=EXXX)
43 1 22360-040000 PIN, SNAP 4 2
43-1 1 22372-040000 PIN, SNAP 4 2 R
(A=E35819)
44 1 23414-050000 GASKET, 5X1.0 1
44-1 1  43400-500390 SEAL WASHER 6 1 N
(A=EXXX)
45 1 23887-100002 PLUG, 10 1
46 1 24311-000080 O-RING, 1AP8.0 1
46-1 1 24311-240100 O-RING, 1AP10A 1 F
(A=E08517)
47 1 26022-050102 SCREW, M5X10 3
47-1 1 26022-050102 SCREW, M5X10 4 K
(A=E08517)
48 1 26106-060202 BOLT, M6X 20 PLATED 6
48-1 1 26106-060202 BOLT, M6X 20 PLATED 5 K
(A=E03858)
49 1 26366-080002 NUT, M8 1
50 1 26756-060002 NUT, LOCK M6 1
51 1 26776-120002 NUT, LOCK M12 2
52 1  43400-500450 SEAL WASHER 12 2
53 1 135210-61090 LEAD 1
54 1  22451-060000 WIRE, 0.6 1
55 1 129410-67511 JOINT 1
55-1 1 129115-67510 JOINT 1 S
(A=EXXX)
56 1 26106-060252 BOLT, M6X 25 PLATED 1
(A=E03858)
57 1 129116-61890 SUPPORT 1
(A=E03858)
58 1 129155-61480 SPACER ASSY 2 w

(A=EXXX)

Remarks

(1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMET WITH REF.NO.2-1,
NO.31-3 & NO.46-1.

(2) SELECTIVE PARTS : CERTAIN THE
CLASSIFICATION MARK, THEN PLACE
YOUR ORDER.(ILLUSTRATION)

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.24. ENGINE STOP DEVICE

] 2 IV Aby T
Fig. ENGINE STOP

REFER T0 F\G.1

029115-66310

(A)=3TNB4L-RHKCH
(B)=
©)=

0CD10-M37303 Fig.24

)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 129155-66800  SOLENOID 1
2 1 129155-66811 BRACKET, SOLENOID 1
3 1  129155-66821 LINK, SOLENOID 1
3-1 1 129155-66822 LINK, SOLENOID 1 S
(A=E02359)
3-2 1 129115-66820 LINK, SOLENOID 1 S
(A=EXXX)
4 1 22117-060000 WASHER, 6 1
4-1 1  22117-040000 WASHER, 4 4 S
(A=E02359)
4-2 1 22137-040000 WASHER, 4 4 N
(A=E06331)
5 1 22117-080000  WASHER, 8 1 z
(A=E02359)
6 1 22360-060000 PIN, SNAP 6 1
6-1 1 22360-040000  PIN, SNAP 4 2 S
(A=E02359)
7 1 22360-080000 SNAPPIN 8 1 z
(A=E02359)
8 1 26016-060102 BOLT M 6X 10 2
8-1 1 26106-060102 BOLT, M6X 10 PLATED 2 N
(A=E01378)
9 1 26116-080122 BOLT, M8X 12 PLATED 2
10 1 119245-66400 BUSH 2 W
(A=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.25. STARTING MOTOR(COMPONENT PARTS

Fie 25

2g—F4 v TE—F(LrF—ri=)
STARTING MOTOR (COMPONENT PARTS)

REFER 10 FiG. 3

D23400-77120

(A)=3TNB4L-RHKCH

0CD10-M37303  Fig.25
(D)=

(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
(A) € ® B ©
1 1 129400-77010 STARTER, S13-94 1
1-1 1  129400-77011 STARTER, S13-94A 1 N
(A=E28678)
2 2 X21309100 ARMATURE ASSY 1
2-1 2 129400-77400 AMATURE ASSY. 1 R
(A=FROM 1ST)
2-2 2 129400-77401  AMATURE, (NON-ASB.) 1 N
(A=E28678)
2-3 2 129400-77400  AMATURE ASSY. 1 Q
(A=EXXX)
3 3 X211415502 BEARING, BALL 1
3-1 3 171008-77410  BEARING(1) 1 R
(A=FROM 1ST)
4 3 X211425502 BEARING, BALL 1
4-1 3 171008-77420  BEARING(2) 1 R
(A=FROM 1ST)
5 2 X213012001 COILASSY, FIELD 1
5-1 2 129400-77440  COILASSY, FIELD 1 R
(A=FROM 1ST)
6 3 X21143215 SCREW, CORE 4
6-1 3 171008-77450 SCREW 4 R
(A=FROM 1ST)
7 3 X213023112 BRUSH, + 2
7-1 3 129400-77460  BRUSH (+) 2 R
(A=FROM 1ST)
8 2 X213053014 COVER 1
8-1 2 129400-77510  COVER, REAR 1 R
(A=FROM 1ST)
9 2 X213053021 HOLDER ASSY, BRUSH 1
9-1 2 129400-77470  HOLDER ASSY, BRUSH 1 R
(A=FROM 1ST)
10 3 X213023112 BRUSH, + 2
10-1 3 129400-77480  BRUSH () 2 R
(A=FROM 1ST)
11 3 X21306313 SPRING, BRUSH 4
11-1 3 129400-77490 SPRING, BRUSH 4 R
(A=FROM 1ST)
12 2 X211455505 PINION CLUTCH ASSY 1
12-1 2 171008-77650  PINION ASSY 1 R
(A=FROM 1ST)
13 3 X211495009 SHAFT 1
13-1 3 171008-77660  SHAFT, PINION 1 R
(A=FROM 1ST)
14 3 X211429006 STOPPER SET 1
14-1 3 171008-77670  STOPPER SET, PINION 1 R
(A=FROM 1ST)
15 3 X211425505 CLUTCH ASSY 1
15-1 3 171008-77720 CLUTCH ASSY 1 R
(A=FROM 1ST)
16 4 X211435502 BALL BEARING 1
16-1 4 171008-77730  BALL BEARING (3) 1 R

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE

Fig.25. STARTING MOTOR(COMPONENT PARTS

Fie 25

2g—F4 v TE—F(LrF—ri=)
STARTING MOTOR (COMPONENT PARTS)

REFER 10 FiG. 3

D23400-77120

No. Lev. Parts No.

0CD10-M37303  Fig.25

(A)=3TNB4L-RHKCH (D)=

(B)=
(©)=

Description

(E)=
(F)=

AW B € O E @

(A=FROM 1ST)

17 4 X211445502 BALL BEARING 1
17-1 4  171008-77740 BALL BEARING (4) 1 R
(A=FROM 1ST)
18 2 X211476504 HOUSING ASSY, GEAR 1
18-1 2 171008-77510 HOUSING ASSY, GEAR 1 R
(A=FROM 1ST)
19 2 X211446012 LEVER, SHIFT 1
19-1 2 171008-77540 LEVER SET, SHIFT 1 R
(A=FROM 1ST)
20 2 X213077001 SWITCH ASSY 1
20-1 2  129400-77530 SWITCH ASSY,MAGNETIC 1 R
(A=FROM 1ST)
21 2 X21309820 BOLT, THROUGH 2
21-1 2 129400-77640 BOLT, THROUGH 2 R
(A=FROM 1ST)
22 2  X21306910 COVERKIT 1
22-1 2 129400-77570 COVER KIT, DUST 1 R
(A=FROM 1ST)
22-2 2 129400-77571 DUST COVER,(NON-ASB. 1 N
(A=E28678)
22-3 2 129400-77570 COVER KIT, DUST 1 Q
(A=EXXX)
23 2  X21145866 BOLT 2
23-1 2  26106-060322 BOLT, M6X 32 PLATED 2 R
(A=FROM 1ST)
24 2 X21142867 BOLT 3
24-1 2  26106-060402 BOLT, M6X 40 PLATED 3 R
(A=FROM 1ST)
25 2  X213054001 BRACKET ASSY, CENTER 1
25-1 2 129400-77520 HOUSING, CENTER 1 R
(A=FROM 1ST)
26 1 26116-120252 BOLT, M12X 25 PLATED 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.26

Fig.26. GENERATOR(COMPONENT PARTS) (o oL ReH o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

N
N

121450-01570 STUD
26366-100002 NUT, M10

b5 (A o p iy 1 1 17130177201  DYNAMO ASSY, 15A 1

Fig. D6 GENERATOR (COMPONENT PARTS)  bibcteciies g § mggg; gtgé ASSY 1
4 3 XM08180 STATOR ASSY 1

5 3 XM27436 BALL BEARING 1

6 3 XM17878 COUPLER 1

7 3 XM36410 CLAMP 1

sa 8 3 26022040252  SCREW, M4X25 2
@\ 9 3 XYSPS4008  SCREW 1

10 2 XMms2184 FLYWHEEL ASSY 1

11 3 XM82110 FLYWHEEL 1

12 3 XM72174 PULLEY 1

13 3 XM72664 SHAFT 1

14 3 XM37336 WASHER 1

15 3 XM27436 BALL BEARING 2

16 2 106383-44720  SPACER 1

— 17 2 106383-44730 WASHER 1
, 18 2 22212-100000 WASHER 10,SPRING 1
@ 19 2 26716100002  NUT, M10 1
B 20 1 129400-77330  ADJUSTER 1
17—J 21 1 26014-080252  BOLT, M8X 25 1
1 1

1 1

N
w

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.27
Fig.27. ELECTRIC PARTS (s RHKCH o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 119643-66900 DIODE 4

) 2 7 Frymey 2 1 121522-77101  RELAY, SAFETY 3

Fig. ELECTRIC PARTS Di§115-33100 3 1 171301-77700  LIMITER, CURRENT 1
31 1 129132-77700  LIMITER, RS5136 1 N

500 (A=E06331)

, 4 1 121522-77721  INDICATOR 1

5 1 128300-77920  TIMER 1

6 1 129115-91250  SWITCH ASSY 1

S 7 2 129115-91270  KEY ASSY 1

o

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.28

Fig.28. GASKET SET(OPTIONAL) EQ?TNB"L'RHKCH gz
©)= (F=
No. Lev. Parts No. Description Qty |
A B () DO () (A
iy b 1 1 729115-92600 GASKET SET 1
Fig 2 8 AR 1-1 (A:t0713712)9115 92601  GASKET SET 1 N
1-2 1 729115-92602  GASKET SET 1 N
(A=E27683)
2 2 129157-01332  GASKET, HEAD 1
3 2 124240-01882  GASKET 1
31 2 124240-01883  GASKET 1 N
(A=E23655)
4 2 12185051960 O-RING 1
5 2 24311-000320  O-RING, 1AP32.0 1
5-1 2 24311-000320  O-RING, 1AP32.0 2 K
(A=E07131)
6 2 129150-01660  GASKET 1 z
(A=EXXX)
7 2 24311-000120 O-RING, 1AP12.0 3
8 2 24341-000500  O-RING, 1AS50.0 1
9 2 129150-11310  GASKET, BONNET 1
10 2 121420-01760 O-RING 1 z
(A=E07131)
1 2 129150-12110  GASKET, MANIFOLD 1
11-1 2 129150-12111  GASKET, MANIFOLD 1 N
(A=E27683)
12 2 129150-13110  GASKET 1
13 2 124701-11910  GASKET, SILENCER 1
13-1 2 12470111911  GASKET, SILENCER 1 N
(A=E27683)
14 2 12915032020  GASKET, PUMP 1
15 2 129103-35121  GASKET 1
151 2 129103-35122  GASKET 1 N
(A=E27683)
16 2 129100-42020  GASKET, WATER PUMP 1
19 20 17 2 129795-49550  GASKET 1
17-1 2 129795-49551  GASKET 1 N
0 & (A=E27683)
. 18 2 129150-49810  GASKET, THERMOSTAT 1
5 s 18-1 2 129150-49811  GASKET, THERMOSTAT 1 N
(A=E27683)
19 2 129100-49840  GASKET 1
20 2 129150-77510  GASKET 1
20-1 2 129150-77511  GASKET 1 N
(A=E27683)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M37303 ENGINE 0CD10-M37303 Fig.29

Fig.29. SPECIAL TOOL(OPTIONAL) (=oAL R o
©= "=
No. Lev. Parts No. Description Qty |
A B () O (E) R

. 29 R aam g (F75a) 1 1 129400-92420 FLEX HORN 1
Fig. SPECIAL TOOLS (OPTIONAL)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
101304-59020 21 2 -1 121257-55720 19 23 124722-49160 15 9 129100-55700 19 11
101720-55750 19 25 121257-55731 19 24 124732-42290 13 6 129100-59810 20 3
102103-55520 19 21 121400-11340 6 19 124732-59091 21 9 129100-59820 20 4
103338-11190 6 14 121420-01760 7 3 124736-07900 6 37 129100-59830 20 5
103854-39140 21 1 28 10 124756-59530 21 11 129100-59951 22 8
104200-55321 19 2 121450-01560 2 3 124766-59050 21 3 129100-61400 23 16

17 121450-01570 26 22 7 129100-61440 23 18
104200-55330 19 3 121450-42450 16 3 7 -2 129100-61930 23 34

18 121520-34810 1 19 7 -3 129103-33031 12 4
104200-55341 19 19 121522-77101 27 2 8 129103-33132 12 5
104200-55750 19 4 121522-77721 27 4 22 1 129103-35101 12 12

26 121550-23200 11 9 124770-11770 14 4 129103-35121 12 25
104200-59170 21 4 121850-11860 6 5 124950-51190 17 10 28 15
104407-44480 8 3 121850-21680 10 7 128170-51300 17 17 129103-35122 12 25 -1
105025-59750 21 6 -1 121850-35200 12 14 128300-77920 27 5 28 15 -1

22 7 -1 121850-35520 12 21 129100-01580 3 1 129103-49301 13 5

106383-44720 26 16 121850-35531 12 22 5 4 129105-22090 11 1
106383-44730 26 17 121850-51960 2 9 10 4 B 129110-01600 3 2
110250-55610 19 22 28 4 8 129115-12100 8 1
114250-53080 18 3 121920-59580 21 9 -1 129100-01640 5 1 129115-21590 10 10
114250-53120 18 122117-51560 17 34 129100-01730 4 5 129115-59510 21 5-1
114250-53130 18 6 122710-51050 17 3 129100-01770 4 1-1 129115-59810 20 3-1
114250-53140 18 7 122710-51090 17 5 129100-01790 4 3 129115-59820 20 4 -2
114250-53210 18 8 124064-55510 19 20 129100-11100 6 10 129115-59830 20 5 -2
114250-53400 18 9 124066-59100 19 14 129100-11130 6 11 129115-66820 24 3 -2
114250-53460 18 9 F-1 22 2 129100-11350 7 1 129115-67510 23 55 -1
119245-66400 24 10 124160-01751 2 4 129100-13110 8 6 129115-91250 27 6
119620-01750 3 3 7 15 129100-23910 11 8 129115-91270 27 7
119620-49290 15 1 124160-01910 1 5 129100-25061 1 20 129116-49290 15 1-1
119625-11870 6 32 124160-11360 7 10 129100-25900 17 61 129116-61500 23 23
119625-11880 6 33 124160-39140 12 28 129100-35140 12 13 129116-61800 23 31
119625-11900 6 34 124160-39450 12 29 129100-35300 12 10 129116-61801 23 31 -1
119643-66900 27 1 124223-35510 12 20 129100-35301 12 10 -1 129116-61802 23 31 -2
119810-51040 17 2 124240-01871 2 6 129100-42001 13 1 129116-61803 23 31 -3
119840-59560 22 4 124240-01882 2 7 129100-42002 13 1-1 129116-61890 23
119840-59570 22 5 28 3 129100-42020 13 129120-77501
119840-59601 21 12 124240-01883 2 7 28 129122-44480
119843-61010 23 2 7 129100-49050 16 129129-14580
119843-61011 23 2 28 3 129100-49800 14 129132-77700 -1
119843-61540 23 25 124460-11340 6 15 129100-49820 14 129150-01200 1
119865-21600 10 11 124465-44950 16 5 129100-49830 14 129150-01660 5
120130-11860 6 3 6 129100-49840 14 8
120445-44530 15 6 124550-51350 17 20 28 129150-02020 1
120445-44540 15 7 124550-51370 17 21 129100-52100 17 129150-02450 1
121023-01550 2 22 124550-59820 12 31 129100-53000 18 9 A
121100-22400 11 4 124550-66370 23 36 129100-55621 19 129150-02800 1
121111-21501 10 9 124701-11910 8 15 129100-55650 19 129150-02870 1
121250-44901 16 4 28 13 129100-55670 19 129150-02930 1
121250-59550 22 3 124701-11911 8 15 -1 129100-55680 19 129150-02940 1
121256-59090 21 10 28 13 -1 129100-55690 19 129150-03010 7




Parts No. Index

Parts No.

129150-03070
129150-03080
129150-03100

129150-11230
129150-11280
129150-11290
129150-11310

129150-11370
129150-11750
129150-11810
129150-12110

129150-12111

129150-13110

129150-14101
129150-14200
129150-14400
129150-21200
129150-22300
129150-23600
129150-23610
129150-25101
129150-32020

129150-35040
129150-35041
129150-35150
129150-39450
129150-49810

129150-49811

129150-59020
129150-59120
129150-59130
129150-59580

129150-77510

129150-77511

129155-11241
129155-11260
129155-11270
129155-49800
129155-51020

Fig. No.

N

NN

N
OOWWOWOOWOWOVOVOWIOIOONDONOOOOONNNN

4 -1
11 -1

Parts No.

129155-51140
129155-51180
129155-51200
129155-51250
129155-51270
129155-51280

129155-51320
129155-51340
129155-51370
129155-51380
129155-51390
129155-51400
129155-51410
129155-51420
129155-51450
129155-51500
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51700
129155-51710
129155-51750
129155-51760
129155-51790
129155-52050
129155-59820
129155-59830
129155-61050
129155-61060
129155-61070
129155-61090
129155-61120
129155-61130
129155-61140

129155-61150
129155-61160
129155-61170
129155-61180
129155-61201
129155-61341
129155-61430
129155-61450
129155-61460

-1
-1

Parts No.

129155-61470
129155-61480
129155-61490
129155-61540
129155-61810
129155-61830
129155-61950
129155-66800
129155-66811
129155-66821
129155-66822
129156-51910
129157-01332

129255-59580

129258-49040
129350-49530
129400-01520
129400-51200
129400-77010
129400-77011
129400-77330
129400-77400

129400-77401
129400-77440
129400-77460
129400-77470
129400-77480
129400-77490
129400-77510
129400-77520
129400-77530
129400-77570

129400-77571
129400-77640
129400-92420
129403-34800
129403-42380
129403-49031
129403-49050
129410-03100
129410-03990
129410-44540
129410-67511
129470-11080
129470-11090
129470-51060

Parts No.

129470-51080
129500-61650
129500-61700
129553-32000
129553-35500
129553-35520
129553-35530
129553-35540
129555-59510
129795-01780
129795-01800
129795-01950
129795-02411
129795-11120
129795-11180
129795-21661
129795-49550

129795-49551

135210-61090
171008-77410
171008-77420
171008-77450
171008-77510
171008-77540
171008-77650
171008-77660
171008-77670
171008-77720
171008-77730
171008-77740
171009-55700
171051-01921
171081-55910
171301-01640
171301-77201
171301-77700
171340-21650
171353-44760
171440-44740
174100-54120
174307-51170
174307-51560
174307-51700
194990-22050
22117-040000

22117-060000
22117-080000




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
22137-040000 24 4 -2 24311-000320 7 16 26106-080352 12 11 -1 43400-500550 4 10
22190-100000 23 38 28 5 26106-080452 1 23 711100-51540 17 12
22212-100000 26 18 5-1 2 15 719810-01500 2 1
22217-050000 17 47 24311-240100 19 5 4 8 729100-53100 18 1

48 29 26106-080502 4 9 729102-21700 10 1-1
23 39 23 46 -1 6 36 729105-22500 11 2

22217-060000 17 49 24321-000550 12 8 14 14 2 -2

22217-120000 17 62 24321-000650 19 9 26106-080552 2 16 729105-22501 11 2 -1
22272-000040 23 27 24341-000160 17 52 26106-080602 13 4 729105-22910 11 5
22272-000060 23 40 24341-000240 2 23 -1 14 15 729105-22950 11 6

22287-120000 17 51 4 4 26106-080652 19 13 729105-22951 11 6 -1
23 41 24341-000500 7 8 26106-080752 12 27 729115-92600 28 1

22351-030016 23 42 28 8 26106-080802 8 9 729115-92601 28 1-1

22351-040010 10 3 26014-080252 26 21 26106-080852 2 17 729115-92602 28 1-2
12 26014-080702 19 13 -1 26116-050302 17 55 729116-51410 17 1
22351-050010 17 50 26016-060102 24 8 26116-060162 14 8 729150-11651 6 28
22351-060012 6 17 26022-040252 26 8 26116-080122 24 9 729150-21700 10 1
22360-040000 23 43 26022-050102 17 53 26116-080352 12 11 729150-23700 11 7
24 6 -1 53 -1 26116-120252 25 26 729157-01560 1 3

22360-060000 24 6 53 -2 26206-100252 3 4 729402-11650 6 28 -1

22360-080000 24 7 53 A 26206-100302 3 5 729402-23100 11 7 -1
22372-040000 23 43 -1 53 A-1 26216-060142 17 56 771341-01540 4 1
22451-060000 23 54 23 47 26216-060202 6 7 771364-11700 6 1
22512-070140 9 3 47 -1 26216-080222 8 10 X211415502 25 3
10 4 26022-060122 23 28 26216-080802 8 11 X211425502 25 4
23000-013000 21 7 -1 26022-060162 17 54 26226-080182 6 31 X211425505 25 15
23000-016000 16 2 26106-060102 24 8 -1 26366-060002 6 18 X21142867 25 24
23000-022000 15 5 26106-060122 2 24 26366-080002 2 18 X211429006 25 14
23414-050000 23 44 26106-060202 23 48 23 49 X21143215 25 6
23414-080000 12 32 48 -1 26366-100002 26 23 X211435502 25 16
23414-100000 12 33 26106-060252 23 56 26450-060252 12 3 X211445502 25 17
23414-120000 22 9 26106-060322 25 23 -1 26687-120002 23 34 -1 X211446012 25 19
23414-180000 12 23 26106-060352 13 10 26716-060002 17 57 X211455505 25 12
23418-060000 19 28 26106-060402 25 24 -1 26716-100002 26 19 X21145866 25 23
23871-010000 1 6 26106-080122 2 12 26716-120002 17 63 X211476504 25 18
23871-020000 12 24 26106-080142 6 38 26756-060002 8 16 X211495009 25 13
23871-030000 6 6 26106-080162 1 15 23 50 X213012001 25 5
13 2 2 13 26776-120002 23 51 X213023112 25 7
14 7 14 27231-500000 1 7 10
23887-100002 23 45 4 6 27241-120000 1 8 X213053014 25 8
24190-130001 12 19 7 9 27241-220000 6 8 X213053021 25 9
24311-000080 23 46 26106-080202 2 21 27241-300000 1 9 X213054001 25 25
24311-000120 7 11 14 12 27241-400000 6 9 X21306313 25 11
28 7 26106-080252 4 7 27310-080001 6 14 -1 X21306910 25 22
24311-000160 2 10 6 35 43400-500390 23 44 -1 X213077001 25 20
19 12 8 5 43400-500410 2 19 X21309100 25 2
24311-000200 12 6 14 13 20 X21309820 25 21
24311-000210 12 7 26106-080302 5 5 43400-500430 23 38 -1 XM08137 26 2
24311-000260 2 23 26106-080352 5 6 43400-500450 23 52 XM08138 26 3
24311-000320 2 11 8 14 43400-500490 17 58 XM08180 26 4




Parts No. Index

Parts No.

XM17878
XM27436

XM36410
XM37336
XM72174
XM72664
XM82110
XM82184
XYSPS4008

Fig. No.

26
26

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.LUB. OIL SUMP
	5.OIL SEAL HOUSING
	6.CYLINDER HEAD
	7.BONNET
	8.SUCTION & EXHAUST MANIFOLD
	9.CAMSHAFT
	10.CRANKSHAFT & FLYWHEEL
	11.PISTON & CONNECTING ROD
	12.LUB. OIL SYSTEM
	13.COOLING WATER PUMP
	14.THERMOSTAT
	15.COOLING WATER PIPES
	16.COOLING WATER PIPE(BY-PASS)
	17.FUEL INJECTION PUMP
	18.FUEL INJECTION VALVE
	19.FUEL STRAINER
	20.FUEL INJECTION PIPES
	21.FUEL PIPES
	22.FUEL RETURN PIPES
	23.GOVERNOR
	24.ENGINE STOP DEVICE
	25.STARTING MOTOR(COMPONENT PARTS
	26.GENERATOR(COMPONENT PARTS)
	27.ELECTRIC PARTS
	28.GASKET SET(OPTIONAL)
	29.SPECIAL TOOL(OPTIONAL)
	Parts No. Index

